Genuine
Spare Parts

|
T —
GLOBAL GARDEN PRODUCTS

e Use GLOBAL GARDEN PRODUCT Genuine Spare Parts specified in the parts list for repair and/or replacement.

o GLOBAL GARDEN PRODUCT does not warrant the machines which have been damaged by the use of any parts other than those specified by the company.

e The contents described in the parts list may change due to improvement.

e The parts for the machine shall be supplied within 10 years after the machine is discontinued. (It’s possible some specific parts may be subject to change of their
delivery term and list price within the limit of 10 years after the machine is discontinued, and it is also possible which some parts may be available even after the limit of
10 years).

COPYRIGHT by GLOBAL GARDEN PRODUCTS
All rights reserved. No part of this material may be reproduced or transmitted, in any form or by any means, electronic or mechanical, including photocopying,
recording or by any information storage and retrieval system, without permision in writing from GLOBAL GARDEN PRODUCTS.




MOTORE - CARBURATORE
MOTOR - CARBURETTOR

_Mod. P550-P650

88 6 Zih Ok LI

GE +E €€ 1€

/

20 19 69 £2 19

y

38




MOTORE - CARBURATORE

MOTOR - CARBURETTOR

Mod. P550-P650

N° Codice Q.ta Descrizione Description N° Codice Q.ta Descrizione Description
Code Q.ty Code Q.ty

1 2412100 1 Dado volano Nut 58 8723300 1 Kit membr-guarniz. (34,35,54,55) Diaph.-gasket set

2 2321060 1 Rosetta atazza @10 Washer 59 3721520 1 AneliOR Oring

3 4152920 1 Ass. volano magnete Flywheel assy 60 3750250 1 Gommino limitatore Limiter module

4 2652260 1 Perno aggancio volano Flywheel pin 61 3750260 1 Tappilimitatori Limiter cup

5 3748440 2 Aggancio volano Flywheel starter hook 62 3612361 1 Farfallaaria Throttle shutter

6 3653030 2 Mollaaggancio Flywheel spring 63 2382140 1 Boccola distanziale Bushing

7 4152937 1 Tappo serbatoio olio Oil cap 64 2382150 6 Boccola portafiltro Bushing

8 3744810 1 Gommino serbatoio olio (da 01/99) Grommet (from 01/99) 65 4561140 5 Portafiltro aria Air filter holder

8 3745330 6 Gommino serbatoio olio (fino 12/98) Grommet (until 12/98) 67 2135110 2 Vite TX M5x45 Screw

9 2135130 6 Vite TXM5x35 Screw 68 3723770 1  Guarnizione cilindro Cylinder gasket

10 2652640 1 Vite supporto (da 01/99) Screw (from 01/99) 69 8540370 2 Ass. pistone 550 diam.45 Piston assy 550

10 2652950 1 Vite di supporto (fino 12/98) Screw (until 12/98) 69 8540500 1 Ass. pistone 650 diam.47 Piston assy 650

11 3211080 2 CavoAT Spark plub cable 71 3123110 1 Fascia elastica 550 Piston ring 550

12 4251530 1 Ass. sfiato olio Valve assy 71 3123140 2 Fascia elastica 650 Piston ring 650

13 2135040 1 Vite TCCE M5x18 Screw 72 3158080 2 Spinotto pistone Piston pin
14 8782590 1 Ass. Tubo pulse Caub. pulse pipe assy 73 3356020 1 Fermo spinotto Circlip

15 2135010 1 Vite TX M5x14 Screw 74 3723810 1 Guarnizione carter Crankcase gasket
16 4121400 2 Silenziatore Muffler 75 3121120 1  Anello di tenuta 15x27x5 Seal ring

17 3723780 1 Guarnizione silenziatore Muffler gasket 76 3112040 1  Cuscinetto Ball bearing

18 2461030 1 Dado quadrato M5x10x6 Nut 77 4152740 1  Albero motore Crankshaft
20 3210600 4 Bobina elettronica Electronic coil 78 3114080 1 Gabbiaarulli Needle bearing
21 3210024 5 Candela Spark plug 79 2135010 1 Vite TX M5x14 Screw
22 2135030 1 Vite TX M5x20 Screw 80 3612330 1 Arpione Spike
23 2321150 1 Rosetta a tazza 5x12x0,8 Washer 81 8520740 1  Ass. semicarters motore Crankcase R. and L. assy
24 3657050 1 Molla attacco candela Spark plug spring 82 3180060 1 Spina centraggio Pin
25 3748880 1 Cappuccio candela Spark plug cover 83 2112350 1 Vite barra TE M8x48 Bar screw
26 3657350 1 Fascetta stringitubo Clamp 84 3640090 1 Tubetto pulse Tube
27 4250100 1 Ass. collettore aspirazione Intake manifold assy 85 2135130 4 Vite TX M5x35 Screw
28 3612410 1 Boccola collettore asp. Bushing 86 8652300 1 Tendicatena Chain tensioner
29 4152940 1  Supporto carburatore Support carburettor 87 3744550 1  Tubo pescante olio Pickup oil
30 4253870 1 Carb.Tillotson HU 117 B (da 01/99) Carburettor assy (from 01/99) 88 3781330 1 Filtro olio Qil filter
30 4153800 1  Carbur. Tillotson HU 84 D (fino 12/98) Carburettor assy (until 12/98) 90 8152910 1 Ass. pompa olio Oil pump assy
31 2652340 2 Vite conrondella Screw and washer 100 3180230 1 Vite senza fine pompa Female screw
32 2652400 1 Vite fermo bilanciere Pin retaining screw 101 2135060 1 Vite TX M5x25 Screw
33 3611310 1 Coperchio membrana Cover 102 4611560 1 Lamierino protez. pompa Pump plate
34 forass 1 Membrana (vedi n.58) Diaphragm 103 2122090 1 Vite TCCIl M4x6 Screw
35 forass 1 Guarnizione (vedi n.58) Gasket 104 4121370 1 Campana frizione 325" X 550 Sprocket assy 325"
36 3611320 1 Tappo Welch plug 104 4121390 1 Campana frizione 3/8”x 650 Sprocket assy 3/8" x 650
37 2653100 1 Getto max High mixture screw 105 3114070 1 Gabbiaarulli Needle bearing
38 2653110 2 Getto min. Idle mixture screw 106 4150711 2 Ass. frizione Clutch assy
39 3640820 1 Perno per bilanciere Fulcrum pin 111 3781350 1 Filtro aria Air filter
40 3653330 2 Molla comando valvola Control spring 112 3744100 2 Ammortizzatore Shock absorber
41 3630470 2 Valvola spillo Inlet needle 114 2370050 1 Rosetta zigrinata @5 Washer
42 3611330 1 Bilanciere Control lever 115 3745130 1  Gommino passacavo Wire sleeve
43 3653350 1 Molla per getti Spring 116 3151050 4 Linguetta volano Flywheed key
44 3640830 2 Albero farfalla Throttle shutter shaft 117 3744120 1 Gommino limitatore Grommet
45 3748620 1 Boccolain plastica Plastic bushing 119 8723710 1 Serie guarnizioni Gasket set
46 3654010 1 Molla per albero HU 117 B Shaft spring 120 3724350 1 Guarnizione flangia carburatore Carburettor flange gasket
47 3640840 2 Valvola venturi Valve 121 2317110 1 Rosetta speciale Washer
48 2652410 2 Vite fissaggio coperchio Cover screw 122 2132550 1 Vite TCCE M5x25 INOX Screw
49 3611340 2 Farfalla Throttle shutter 123 3612670 1 Flangetta carburatore Flange
50 2653250 1 Vite con rondella Screw and washer 124 3723870 1 Guarnizione carburatore Gasket
51 3351060 1 Fermo albero farfalla Retainer 125 3745400 1  Gommino aspirazione olio Intake gasket
52 3748600 1 Raccordo presa carb. Fitting 126 3745410 1  Gommino mandata olio Gasket
53 3781210 1 Filtro carburante Screen 127 8540350 1 Ass. cilindro-pistone 550 Cylinder-piston assy 550
54 forass 1 Membrana pompa (vedin.58) Pump Diaphragm 127 8540510 2 Ass. cilindro-pistone 650 Cylinder-piston assy 650
55 for.ass 1 Guarnizione pompa (vedi n.58) Pump gasket 128 3721420 1 Rosetta in gomma Washer
56 2652800 3 Vite reg. minimo Idle speed screw 129 2360060 2 Rondellain rame (650) Copper washer (650)
57 3749350 1 Coperchio pompa Cover 130 4252080 1  Ass.decompressore (650) Decompressor (650)

<

—

39 —



HOUSING

CARROZZERIA

-Mod. P550-P650

163

40




CARROZZERIA

Mod.

P550-P650

HOUSING
N° Codice Q.ta Descrizione Description N° Codice Q.ta Descrizione Description
Code Q.ty Code Q.ty
128 2670120 2 Dado barra Nut 196 4112360 1 Barra 18” 3/8”.058" x 650 Guide bar 18" 3/8".050” x 650
129 4252740 1 Ass. carter frizione Giallo Clutchho.w/br.assy Yellow 196 4112190 1 Barra 20” 3/8” .058" x 650 Guide bar 20” 3/8" .058" x650
129 4252745 1 Ass. carter frizione Arancio Clutchho.w/br.assyOrange 197 4113433 1 Catena 18- 325" .058" 72E Chain 18” 325" .058" 72E
129 4252743 1 Ass. carter frizione Rosso Clutch ho. w/br. assy Red 197 4113363 1 Catena 18"- 3/8" .058" 64E Chain 18" - 3/8" .058" 64E
130 3612400 1 Piastrina ritegno nastro freno Plate 197 4113373 1 Catena 20”- 3/8” .058" 68E Chain 20” - 3/8" .058" 68E
131 2123060 3 Vite TC 3,9x9,5 autofil. Screw 211 4180887 3 Copribarra lungo Chain cover
134 4152897 1  Ass. paramano Hand guard assy 213 3721170 1  Fermo tirante acc. Throttle rod
136 2652880 1 Vite perno paramano Hand guard fix pin 215 2172090 1 Vite TSPCE M5x40 Screw
138 3641260 1 Rosetta filettata Special screw 216 2452040 1 Dado autobloccante M5 Nut autoblock
141 2652890 1 Vite perno agg. freno Screw 217 3749250 1 Fermacatena Chain guard
151 3612390 1  Nastro freno Chain brake band 218 2123140 1 Vite TC 5x27 autof. Screw
153 3655170 1 Tirante leva aria Choke lever rod 219 3612370 1 Lamierino base barra Plate
154 3743277 1 Leva aria esterna External choke lever 220 2321150 1 Rosetta a tazza @5x12x0,8 Washer
155 2312180 1 Rosetta piana 3x7x0,5 Washer 221 4253880 1 Elemento pompante air purge Air purge pump
156 2123090 3 Vite TC 2,9x9,5 autofil. Screw 222 3749007 1 Pomello Cap
157 3743267 1 Levaariainterna Internal choke lever 223 3356030 1  Anello elastico Elastic ring
158 3655240 1 Tirante acceleratore Throttle rod 224 4253402 1 Bustadotazione Envelope equip.
159 3743257 1 Levasicurezza (da 01/99) Safety lever (from 01/99) 225 9961021 1 Libretto istruzioni Instruction manual
159 3743250 1 Levasicurezza (fino 12/98) Safety lever (until 12/98) 161A 3653980 1 Mollaleva acceleratore Spring
160 3743247 1  Levaacceleratore Throttle lever
161 3653580 1 Mollaleva sicurezza Spring
162 8560950 1 Coppia carter Giallo Crankcase Yellow
162 8560955 1 Coppia carter Arancio Crankcase Orange
162 8560953 1 Coppia carter Rosso Crankcase Red
163 2123030 12 Vite TC 5x23 autofil. Screw
164 2123110 6 Vite TC 5x35 autofil. Screw
165 4152871 1 Ass. serbatoio miscela (da 01/99) Fuel tank assy (from 01/99)
165 4152870 1  Ass. serbatoio mix. (fino 12/98) Fuel tank assy (until 12/98)
166 3782510 1  Tubo aspirazione miscela Fuel tube
167 3786080 1 Tubo sfiato miscela (da 01/99) Fuel tube (from 01/99)
167 3782520 1  Tubo sfiato mix. (fino 12/98) Fuel tube (until 12/98)
168 4251040 1 Ass. pescante miscela Fuel pickup assy
169 3786090 1  Tubo ritorno mix Tube
170 3786070 1  Tubo asp. mix Tube
172 4152887 1 Ass. tappo miscela Fuel cap assy
173 4560970 1  Copricilindro Giallo c/foro dec. Cylinder cover Yellow
173 4560975 1  Copricilindro Arancio c/foro dec Cylinder cover Orange
173 4560978 1  Copricilindro Rosso c/foro dec Cylinder cover Red
174 4563420 1  Coprifiltro Giallo Filter cover Yellow
174 4563425 1  Coprifiltro Arancio Filter cover Orange
174 4563423 1  Coprifilttro Rosso Filter cover Red
180 3210531 1 Cavimassa (da 01/99) Ground terminal assy (from 01/99)
180 8210520 1  Ass.interruttore stop (fino 12/98) Switch assy (until 12/98)
182 3210970 1 Interruttore stop (da 01/99) Stop switch (from 01/99)
182 8210520 1  Ass.interruttore stop (fino 12/98) Switch assy (until 12/98)
183 3750230 1 Levafastidle Lever
184 3654460 1 Molla Spring
186 4152860 1 Ass. avviatore Giallo Starter assy Yellow
186 4152865 1 Ass. avviatore Arancio Starter assy Orange
186 4152863 1 Ass. avviatore Rosso Starter assy Red
187 3745320 1  Gommino vite farfalla Grommet
188 3613420 1 Rosetta Washer
189 3749437 1 Impugnatura avviatore (da 01/99)  Starter handle (from 01/99)
189 3748980 1 Impugnatura avviatore (fino 12/98) Starter handle (until 12/98)
190 4250060 1 Ass. fune avviamento Starter cord assy
191 4561150 1 Puleggia avviamento Starter pulley
192 4150120 1  Ass. molla avviamento Starter spring assy
195 4152817 1  Corrimano Handle
196 4112490 1 Barra 18” 325" .058" x 550 Guide bar 18” 325" .058" x550

<

41 —



	avant: 
	ind: 


